CWB .

RERS:
Report No:

ZEBM

Requester:

=R S

Samole Name:

piUR =
Part No:

ERES:

Previous part No:

WEEHR:
Date of Receipt:

FNEIER -

Test periods:

NS :
Test result:

il EBRG
Prepared by: Ronghao Jin

Test

I8MBFITHARL20

CWB Electronics (ZhedJiang) Co., Ltd.

al ik =5
Report

202203023

AR EI:IB
Quality Assurance Department

EEfEas

Connector

TJC3

TJC3

2022/3/2

2022/03/02~2022/03/02

=11

Pass

Wik EEE
Supervised by: Jingjing Qin

AL & <BEF AR

CWB Electronics(Z

"
=
b
b=

HOE: Z=FHK
Approved by: Zilin Li

H an E20R2

Issued Date of the rep rtowwcomuew



A

iR

r= =
=

Test Report
He = .
HShwS 202203023
Report No.
RS A BiIS: 1 FIgRMS: CWBDZ-QR-QC-123
& & R FEiEE B, 1103
Sample Name Connector Part No:
R A T AN TR ARAR LARS. 143
Manufacturer CWB Electronics(Zhejiang) CO.,LTD. Previous part No.:
4 =t L& A AL AR 5 8510985 ekt B4 20221312
Producer Add. | No.1098,East Xingfu Road,Honggiao, Yueqing,Zhejiang Date of Receipt:
¥Ry E 1 E A -
Sample Qty. 85pcs Test Periods 2022/03/02~2022/03/02
SRR - 1 M I 1 . .
Test Location RN AEHEX Test Conditions 23.7°C, 54.3%RH
HmRE SRR NRTTIRI.

Sample State

No Damage on surface of test sample in front of test.

1 K IR

Tested Basis

RSB (PS4 5 TINRFIE, BERIGINE RSB 7IERR
Test According to product specification PS4115.The test sequence of each group is shown in the matrix table in

item 7 of the specification

L UYEH
Test instrument:
s IXEFRTR RERS HHEAXUA
No. Instrument Name Instrument No. Valid date to
AT T A
1 . RERL CWB-EG1396 2023/1/30
Resistance Meter
T
2 S SY-FC030 2022/11/30
Ergometer
PRIy
3  PEADNEAL SY-FG024 2022/7/30
Universal tensile testing machine
SRRERAITE
4 Temperature & Humidity Cycling Chamber SY-TAT14 2022/6/30
SERERNIeE
5 Temperature & Humidity Cycling Chamber SY-TA015 2022/8/30
SRRERAITE
6 Temperature & Humidity Cycling Chamber SY-TAT7 2023/2/28
RE IS
! Temperature & Humidity Cycling &Vibration Chamber SY-TA109 2022/6/30
1B P RIS
8 S REIRITITE SY-Z011 2022/7/30
Salt spray Chamber
HyERERS
9 Data Acquisition Unit SY-TA106 2023/4130
E=Es=l=—pvai==N
10 SEIEERRR SY-EG014 2022/6/30
Multi range DC power supply
EahiRana
i Electric vibration table TC-FG018 202217130
EryTy Y
12 ,g%it;ﬁl_‘—.ﬁt& = TC-FG023 2022/7/30
Fall concussion test-beds
13 . ﬁ&ﬁ.ﬁ{ . TC-EG142 2022/12/30
Transient breaking instrument
BB R AU
14 Aptitude AC/DCVoltage resistance SY-EG062 2022/6/30
==
=R

1 IRERME RGN ERE"TX, BOEHTH, REFH. RO, RELRH. Fk. HEAEFEIL.

2. HRESHEESRMFIEEIMRS, RERB RS AFRERL.

3. EXHRENIRBERN, BARENEIREZ BE+AERUPEAAFAERE.
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Test Result

RERS: .

Report No. 202203023 XBRWS: CWBDZ-QR-QC-123
Fs I B MR E (e HIEEK HERYE i
No. Iltem Condition & Method Sample No. Requirement Test Result Conclusion

18R RE N TR RER
v M. FFRR MW ERH
b i
Checking by eyes Plastic part: smooth and flat
S0 . surface without discolor,
Z’jj'. ;Ot’(ﬁ) broken, crack, and
ShI yesight: > 1. distortion, etc ~ N
6.1.1 BEBA: (200~300) Ix 001~005 L = = =
Appearance : ~ 2ERHREILSEM,. AL Pass Pass
Lamp: (200~300) Ix = ie g
ERER: (0.3-05) m . TRAR AN IR R o
00 20 By BRREERA.
Space: (0.3~0.5) m Metal part: bright and even
GBIT 5095.2 Method 1a surface without rust, oxide,
fog and obvious physical
damage, etc.
B & 45 i F R4 75 [ RN FLEE 3K
HILEER S, MRRERAT25
mm/min,
The force of inserting and pulling the
#HFHAN S [contact into and out of the housing
5B &£ A |along the axis shall be measured AT
Insertion |(Testing speed: <25 mm/min.) Insertion force Max: 10N ~
6.1.2 | force and |GB/T 5095.8 Method 15d / EIA-364- 001~005 BEEN (FHEHERNR) | BEREELTR I:lass
retention [20B Retention force(Test without
force for locking plate) Min: 25N
contact
KM RLBIETEE
Result of test or range of numerical value
BIUnit: N
IItJZE Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
5030 Tt Tt Tt T T , , ,
Appearance No damage. No damage. No damage. No damage. No damage.
BAS
(Insertion) 4.0 45 4.7 4.2 45 4.7 4.0 4.4
e Max
Contact Bz
(Retention) 37.0 36.6 33.8 37.2 38.5 38.5 33.8 36.6
Min
R EBIR
Name of instrument
equipment

R AT

Ergometer
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Test Result
RERS: o=.
Report No. 202203023 FIBWS: CWBDZ-QR-QC-123
Fs I B MR GRFE HRRES HIRER SRR i
No. Iltem Condition & Method Sample No. Requirement Test Result Conclusion
1ERMGRENERREER, MiE
B v FEREMERNER.
Checking by eyes Plastic part: smooth and flat
A 1.0k surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. A ~
6.1.1 Appear);mce BEER: (200~300) Ix 006~010 2&BHFREXREM. 8. XA ;ass ;ass
Lamp: (200~300) Ix RN IR B B 5 R B S R
BiESE: (0.3~0.5) m o
Space: (0.3~0.5) m Metal part: bright and even
GB/T 5095.2 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
SBIRETEL S EENE S, MEREEA
B EoENS, MREELRKT25
mm/min.
The end of a post shall be pushed in a
direction perpendicular to a wafer. The
load required to make the post start
moving from the wafer shall be
$HMEZES  |measured. (Testing speed: <25 AT . N
6.1.3 Post retention  [mm/min.) 006~010 TJC3-nAT: 25N Min GERBIERN TR 2
Other: 10N Min Pass
force GBIT 5095.8 Method 15a / EIA-364-
29B
‘Watar
Extroct
—g———
& EE SRk BESEE
Result of test or range of numerical value
T:EE Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Sample1 36.4 42.6 39.9 394 35.7 37.0 38.5 41.4 374 41.8 42.6 35.7 39.0
$RIBED Sample2 39.0 38.7 39.4 41.8 40.6 39.5 38.5 41.4 39.2 40.5 41.8 38.5 39.9
Post
retention Sample3 38.9 384 37.2 37.8 41.0 42.2 40.9 374 39.1 35.8 42.2 35.8 38.9
force (EA{i
Unit:N) Sample4 38.7 41.2 37.6 39.1 415 39.9 40.3 37.6 41.8 41.6 41.8 37.6 39.9
Sample5 40.5 37.3 40.5 37.3 39.9 36.4 411 41.9 37.6 423 42.3 36.4 39.5
PE A
Name of instrument
equipment

Fsehr ik
Universal tensile testing machine
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Test Result

Ao
ife“pﬁﬁ : 202203023 FHEHE: CWBDZ-QR-QC-123
Fs KmE MR ERGE HRRES MAREK HERYE i
No. Iltem Condition & Method Sample No. Requirement Test Result Conclusion
18R REN TR EER
v MIBE. FFERRFANERR
=Ry L.
Checking by eyes Plastic part: smooth and flat
3 . \ surface without discolor,
%/jejmg:]toiiﬁ) broken, crack, and
- 1> 1. . ) ~ ~
6.1.1 ML peg. (200~300) Ix ooe~01g  |distortion, etc. S S
Appearance Lamp: (200~300) x 2&BHRELSWm. | Pass Pass
BAEE: (03-05) m  EATAHLRI SRR
Space: (0.3~0.5)m ﬁggfpfflé?i;ht and even
GBIT 5095.2 Method 1a surface without rust, oxide,
fog and obvious physical
damage, etc.
RS Bl FEHERR F/ON Jvt, fEum FHLk
E’\]#ﬁ_ﬁiﬁ 7 Eg RSN FIR L AE, WEE
Insertion AXF25 mm/min. EAA
and Insert the pin contact into and pull out (Insertion force) Max: 9.8N N
6.1.4 withdrawal the socket contact in the direction of 006~010 REHh ZRMIENTER Iszlass
force for bin the terminal axis (Testing speed: <25 (Withdrawal force) Min:
in thep mm/min.) 0.2N
GBIT 5095.7 Method 13b / EIA-364-
contact
13B
&M A R B ESE
Result of test or range of numerical value
B IUnit: N
=i .
ltem Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
5ML FA FH Tt Tt FA ; ) ,
Appearance No damage. No damage. No damage. No damage. No damage.
AN
(Insertion) Max 54 38 4.5 5.1 4.7 5.4 3.8 4.7
RN
(Withdrawal) Min 3.8 3.7 3.8 3.6 3.8 3.8 3.6 3.7

BRI BB
Name of instrument
equipment

BENHHT

Ergometer
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Test Result

BELHS 202203023 Fi8HS: CWBDZ-QR-QC-123
Report No. s
Fs I B MR ERGE HRES MAREK HERYE i
No. Iltem Condition & Method Sample No. Requirement Test Result Conclusion
1R R E N TR REER
. IR, FFELRBNIE Y
=Ry LR
Checking by eyes Pl?fstlc palrttl:] sn:(:thh alnd flat
WA 1.08LE surface without discolor,
Evesight: > 1.0 broken, crack, and
Sh yoesign® = - distortion, etc & N
6.1.1 BEBH: (200~300) Ix 011~020 o = =
Appearance . 2&BHRELSWm. | Pass Pass
Lamp: (200~300) Ix = oo
EEEE.  (0.3~0.5) v FRA R AINU RS R FR IR
MR & . . m s o
0 2 BRESHE.
Space: (0.3~0.5)m Metal part: bright and even
GBIT 5095.2 Method 1a surface without rust, oxide,
fog and obvious physical
damage, etc.
BRBCEREGTFOTLESRERESRM
AR, MEEREANS. ERE S .
HNRESORK LS, WRBEFAT Wt | | v
25 mm/min. - PRI | MRise | BETR 05
A housing with crimped contacts and T T o e
a header shall be mated and unmated B 43N Sane 7ane
B siEN 153 [on the mating axis. Initial insertion e | aNe | s | Ea
HH and withdrawal forces and withdrawal B T e N
6.1.5 | Insertion force |force at 50th shall be measured. 011~020 o e o | e | RIEDTE ;.
and withdrawal [(Testing speed: <25 mm/min.) e | ssewe | 1 e ass
force GBIT 5095.7 Method 13b / EIA-364- 2’; :1 ;;: :: :
138 et bt SN A
- ——=  Housing re | mane | pewe |
1417: 88. EN: 21, EN: l; EN:
peader e | osone | 23sne | 1sewe
M EE R BUESEE
Result of test or range of numerical value
B IUnit: N
=i .
ltem Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
5ML Tt Tt FA Tt FA ; ) ,
Appearance No damage. No damage. No damage. No damage. No damage.
BERIBAN
Insertion 12.7 14.8 13.8 11.4 13.2 14.8 11.4 13.2
1st(Max)
BRRE A
2Pin |Retention1st(M 15.9 14.7 15.0 13.9 13.2 15.9 13.2 14.5
in)
FE50RIKE S
Retention50st( 11.5 8.9 9.6 9.9 10.4 11.5 8.9 10.1
Min)
BERIBAN
Insertion 50.6 45.5 50.2 46.8 45.5 50.6 455 47.7
1st(Max)
ERIK S
10Pin | Retention1st(M 59.1 60.2 57.7 53.2 56.4 60.2 53.2 57.3
in)
FE50RIKE A1
Retention50st( 40.1 37.4 423 35.8 421 42.3 35.8 39.5
Min)

Fe o, k27w
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Test Result

202203023

KRS CWBDZ-QR-QC-123

LERRE B
Name of instrument
equipment

I HERI TR I
Universal tensile testing machine
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Test Result

R

fff;ﬁ’z;_ 202203023 *=I&RE: CWBDZ-QR-QC-123
Fe o= R 5% HRHS MASER R g
No. Iltem Condition & Method Sample No. Requirement Test Result Conclusion
18R REN A RER. ME
Bl v FHEREMERER.
Checking by eyes Plastic part: smooth and flat
WA 1.0k surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. ~ A
6.1.1 Appearance BBER: (200~300) Ix 006~010 2EBHEELHM. |k . KA ;ass ;ass
Lamp: (200~300) Ix SRR A7 K2 B8 58 2 At 7 kbR
BiuiE=E: (0.3~0.5) m o
Space: (0.3~0.5) m Metal part: bright and even
GB/T 5095.2 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
B ERwF RS EiEmkI T,
HNEFSLEMNHTFRIE R SLENENE
7, MRRE R ATF25 mm/min..
Pulling load shall be applied to a
EEER{rinakigE |correctly crimped contact and a wire. N
6.1.7 Crimp tensile  |The load required to pull the wire out of 006~010 AWG#22: 40N Min. HRHEIENTER ;ass
strength the contact or break the wire shall be
measured. (Testing speed: <25
mm/min.)
GB/T5095.8 Method 16d / EIA-364-
08B
KRN BEEE
Result of test or range of numerical value
mA .
ltem Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
EEEBAH
SKIBFE
crimp | @R | AwcHoo 60.1 64.1 723 68.7 70.8 723 | 60.1 67.2
tensile Contact
strength(&
{LUnit:N)
e &R
Name of instrument
equipment

BENHHT

Ergometer
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Test Result

R

RERS: a.
Report No. 202203023 FI®RS: CWBDZ-QR-QC-123
Fs KmE MR ERGE RS MAREK HERYE i
No. ltem Condition & Method Sample No. Requirement Test Result Conclusion
1R R EN A RER, ME
B . FRREMERNER.
Checking by eyes Plastic part: smooth and flat
MH: 1.0 E surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. ~ ~
6.1.1 Appearance BBER: (200~300) Ix 021-025 2&BHERE LS. |t . KA ;ass ;ass
Lamp: (200~300) Ix AR B BB 8 R Bt R SR B
BiuiE=E: (0.3~0.5) m o
Space: (0.3~0.5) m Metal part: bright and even
GBI/T 5095.2 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
mEEES, SREEREIFEL, BR
100mA; HEBMIEETERES: RMA
(10~55~10) Hz, BMEIETEHR1S
#h, #RIE1.52mm. JBXYZ=3IERF5E
A o edthem S FiRY
foio?lv?:; Cieb(;;tircs)nszojrf(;;it?ons ef(r)? ao Appearance: no damage.
RSN X ! ' HEfREERR: 20mQ Max. , &
- 7 BT =
6.1.8 Vibration period Of 2 hours in each of 3 mutually 021-025 Contact resistance: 20mQ Max. HRYRA TR Pass
perpendicular axes, 100 mA current < RS
) B3R AR AR (E]: 1usec Max
shall be applied. Current interruption: 1usec Max
Frequency: (10~55~10)Hz/min. ption- 14
Cycling time: 1 min.
Amplitude: 1.52mm.
GBIT 5095.4 Method 6d / EIA-364-
28D
48 SR e BESE R
Result of test or range of numerical value
II:ﬁeE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
oA Tt Tt Fints Tt Tt
. iRy | 021-025 No damage. No damage. No damage. No damage. No damage. / ! !
MO8
Appearance Rt Rt it Rt Rt
. 5117 5117 2 5117 5117
/e | 021-025 No damage. No damage. No damage. No damage. No damage. / / /
BRI A BT )
Current interruption 021-025 <1ps <1ps <1ps <1ps <1ps / / /
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Sample1 3.7 3.6 3.4 3.4 3.7 3.3 3.9 3.9 3.4 3.9 3.9 3.3 3.6
Sample2 3.9 3.9 41 3.7 3.8 3.8 3.7 3.5 3.6 3.5 4.1 3.5 3.8
RIEET | Sample3 3.9 3.9 41 4.1 3.9 3.7 3.6 4.1 3.4 4.1 4.1 3.4 3.9
SRR A Sample4 4.1 34 3.9 3.7 3.4 37 4.1 35 3.3 3.8 41 3.3 37
Contact
resistance Sample5 3.7 3.7 34 4.0 3.8 3.3 3.6 4.0 34 35 4.0 3.3 3.6
(B
Unit:mQ) Sample1 4.0 4.0 4.0 4.1 4.3 3.7 4.6 4.6 4.0 4.5 4.6 3.7 4.2
Sample2 4.6 4.5 4.7 4.4 4.2 4.5 4.2 4.1 4.0 4.1 4.7 4.0 4.3
RIEF | Sample3 4.5 4.2 4.8 4.6 4.4 4.3 4.2 4.6 41 4.7 4.8 4.1 4.5
Sample4 4.5 4.1 4.5 4.1 3.8 4.2 4.6 4.2 3.7 4.5 4.6 3.7 4.2
Sample5 4.4 4.1 3.9 4.7 4.3 3.8 41 4.6 4.0 4.2 4.7 3.8 4.2
%09 U, Jk 27 7
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Test Result

KBRS CWBDZ-QR-QC-123

BRI E B
Name of instrument
equipment

wzha

Vibration Tester

WERIT

Resistance Meter

10 7T, k27
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Test Result

RERS: a.
Report No. 202203023 FI®RS: CWBDZ-QR-QC-123
Fs KmE MR ERGE RS MAREK HERHE i
No. ltem Condition & Method Sample No. Requirement Test Result Conclusion
18R REN A RER, ME
B . FFRREMEANER.
Checking by eyes Plastic part: smooth and flat
A 1.0k surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. N A
BZAA . ~. _ A = =] a
6.1.1 Appearance izl - (200~300) Ix 021-025 iﬁ}%#%ﬁjﬁ%;ﬂg\ E‘ﬂ:i._‘k %H}i Pass Pass
Lamp: (200~300) Ix TR IR K FR 5% R B e S B
BmEE=E: (0.3~0.5) m .
Space: (0.3~0.5) m Metal part: bright and even
GBI/T 5095.2 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
ERSRMEEL, BXYZZHER A EEHE
R (BH18R) , FEMRIEHEU
100mAHRLR
HEIRE: 490m/s2
FRERTE: 11ms
Mate connectors and subject them to the
following shock conditions, 3 times of S FTHRfA
WS shock shall be applied for each 6 Appearance: no damage. ; &
1. 021-025 NN & IS =
6.1.9 Shock directions along 3 mutually B 7% SRR (] 1usec Max ARBBA TR Pass
perpendicular axes, passing DC 100mA Current interruption: 1psec Max
current during the test.(total of 18
shocks)
Test pulse: 490m/s2
Duration: 11ms
GBIT 5095.4 Method 6c / EIA-364-
27B
ML R REEE
Result of test or range of numerical value
II:ﬁeE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
oA Tt Tt Fints Tt Tt
. iRy | 021-025 No damage. No damage. No damage. No damage. No damage. / ! /
MO8
Appearance Rt Rt it Rt Rt
. 5117 5117 % 5117 5117
/e | 021-025 No damage. No damage. No damage. No damage. No damage. / / /
B 7 1 B e )
Current interruption 021-025 <Tps <Tps <Tus <Tps <Tps / / /
PEd- =
Name of instrument

equipment

Shock test system

o1 m, L2t m
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Test Result
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RERS: =
Report No. 202203023 FI®RS: CWBDZ-QR-QC-123
Fs KmE MR ERGE RS MAREK HERHE g
No. Iltem Condition & Method Sample No. Requirement Test Result | Conclusion
18R REN A RER, ME
B v FHEREMERER.
Checking by eyes Plastic part: smooth and flat
A 1.0k surface without discolor, broken,
30 Eyesight: > 1.0 crack, and distortion, etc. N A
6.1.1 Appear’;nce B2BA: (200~300) Ix 016~020 2EBHEELHM. |k . KA ;ass ,fass
Lamp: (200~300) Ix TR IR K FR 5% R B e S B
EMEEES: (0.3~0.5) m )
Space: (0.3~0.5) m Metal part: bright and even
GBI/T 5095.2 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
E 10X VIR EHEHR500% o
UBAWIORMBEAROR —
TP cycles for mating and unmating tes Appearance: no damage. N
6.1.10 Durat;ilit at the speed of 10 cycles per minute 016~020 SERRELIE: 20mQ Max ZRBEN TR ;‘
Y |GBIT 5095.5 Method 9a / EIA-364- : ax. ass
Contact resistance: 20mQ Max.
09C
HMEE R BUESE E
Result of test or range of numerical value
II{ﬁeE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
poAs Tt Tt Fints Tt Tt
. ARy | 016~020 No damage. No damage. No damage. No damage. No damage. / ! /
MO8
Appearance Rt Rt it Rt Rt
. 5117 5117 % 5117 5117
/e | 016~020 No damage. No damage. No damage. No damage. No damage. / / /
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Sample1 3.4 4.1 3.3 3.8 3.3 3.5 3.9 4.1 41 3.4 4.1 3.3 3.7
Sample2 4.1 3.4 3.4 3.3 3.3 3.9 3.9 3.6 3.6 3.6 4.1 3.3 3.6
RIEHT | Sample3 4.0 4.0 41 4.0 3.4 3.8 4.0 3.9 3.5 4.1 4.1 3.4 3.9
JERkERFE Sample4 41 3.9 4.0 3.8 38 3.8 35 4.0 35 3.4 41 3.4 3.8
Contact
resistance Sample5 3.7 35 4.1 3.3 34 4.1 3.9 3.6 4.1 3.6 4.1 3.3 3.7
(B
Unit:mQ) Sample1 3.7 4.7 4.0 4.3 3.9 4.0 4.5 4.5 4.6 4.1 4.7 3.7 4.2
Sample2 4.6 4.1 3.7 3.7 3.7 4.5 4.5 3.9 4.3 4.2 4.6 3.7 4.1
RIfE | Sample3 4.7 4.6 4.6 4.6 4.0 4.5 4.6 4.3 4.2 4.7 4.7 4.0 4.5
Sample4 4.8 4.4 4.5 4.2 4.2 4.5 4.0 4.5 3.9 4.0 4.8 3.9 4.3
Sample5 4.3 3.8 4.7 4.0 3.8 4.7 4.4 4.2 4.4 4.1 4.7 3.8 4.2
PEd- =
Name of instrument
equipment

HEM AT

Ergometer

BRI

Resistance Meter

® 12 v, Lot m
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Test Result
WERS: =
Report No. 202203023 FI®RS: CWBDZ-QR-QC-123
Fs mE &M S Bk 75 5 HRRS HRER HERBUE i
No. Iltem Condition & Method Sample No. Requirement Test Result Conclusion
g 1ERNGRENTRAEER. ME. FF
Checking by eyes BRI 2R .
M 1.08LE Plastic part: smooth and flat surface
. without discolor, broken, crack, and
6.1.1 SAIR HEgH;S-lght(lzzg;%om Ix 026-030 |distortion, etc. a a
1 |Appearance | (200~300) Ix 2ERAFRELHEM. AL . THEH Pass Pass
EMEE% (0 3__,0 5) m *ﬂm?ﬁ{ﬁ&%%&%ﬁ%%%ﬂﬂﬁo
s Iace' (O' 3~0 ;5) m. Metal part: bright and even surface
P A N without rust, oxide, fog and obvious
GBI/T 5095.2 Method 1a .
physical damage, etc.
FRECRAPRERERRS, M/NIhERBRHT
s [
Mate connectors with dry circuit to test 10 mQ Max. (Initial) ; &
6.2.1 Cgr;tact contact resistance 026-030 20 mQ Max. (Final) HRBBR T Pass
resistance | G/ 5095.2 Method 2a / EIA-364-
23B
45 SR e BESE R
Result of test or range of numerical value
T:EE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
S o o = o o
Fiif5m Fiif5m Fiifsm Fiif5m Fiifs
App::ran 026-030 No damage. No damage. No damage. No damage. No damage. / / /
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Sample1 3.3 3.9 3.9 4.0 3.6 3.9 3.6 3.3 4.1 4.0 41 3.3 3.8
FERREEIE
Contact | Sample2 34 3.9 3.9 3.5 4.4 4.2 3.9 3.6 3.6 3.6 4.4 3.4 3.8
resistanc
e(8fu Sample3 3.6 3.8 4.0 4.1 4.1 4.1 3.1 3.4 3.6 3.8 41 3.1 3.8
Unit:mQ)
Sample4 3.7 3.0 3.6 4.2 3.5 3.9 3.3 3.8 3.3 3.6 4.2 3.0 3.6
Sample5 3.6 3.6 4.0 3.6 3.3 3.7 4.0 3.6 3.5 4.1 41 3.3 3.7
R4
Name of instrument
equipment

Res

Rt

istance Meter

13 T, 3k 27

7t

'~
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Test Result

*Flf:fﬁﬁ; 202203023 #1852 CWBDZQR-QC-123
Fs I B KNEGRFE RS HAREK SRR g
No. Iltem Condition & Method Sample No. Requirement Test Result Conclusion

g 1ERMGRENTRAEER. ME. FF
Checking by eyes PR HIE LR
M 1.08LE Plastic part: smooth and flat surface
E es.ighi' >1.0 without discolor, broken, crack, and
P I distortion, etc. & &
6.1.1 BEER: (200~300) Ix 026-030 =
Appearance Lamp: (200~300) Ix 2&EBRHFRE LB, S . THAEXN Pass Pass
ENUEE% (0 3__,0 5) m *ﬂm?ﬁ{ﬁ&%%&%ﬁ%%%ﬂﬂﬁo
s Iace' (0' 3~0 ;5) m. Metal part: bright and even surface
GFéIT 509'5 2 M thod 1 without rust, oxide, fog and obvious
-< Method 1a physical damage, etc.
M Btk 8, A
500V DCHE & T «
(i%eafe  |Apply a voltage of 500V DC between ) .
622 | Insulation |adjacent contacts and between 026-030 1288 :\\A"g ,\'\:I': é,z'mgf)') EREEN TR i ol
resistance [contacts to ground. ’
GBI/T 5095.2 Method 3a / EIA-364-
21C
SREEAL 4 2 18]Sk th 4k < [E] 501000V
AC (BYE) , RERIMAREEE
A, BFE1min.
fitea[E  [Apply a voltage of 1000V AC (rms) SN TEEFFIMIK A
6.2.3 Withstand [and leakage current of 1mA between 026-030 Appearance: no breakdown or HERHMIENTER Iszlass
voltage |adjacent contacts or ground cables for flashover
1 minute.
GBI/T 5095.2 Method 4a / EIA-364-
20B
KMEE R BUESE E
Result of test or range of numerical value
IIEEE Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
5030 Tt Tt Tt T FH , , ,
Appearance No damage No damage No damage No damage No damage
fuie e
Insulation resistance >1000 >1000 >1000 >1000 >1000 / / /
(BAIUNItMQ)
it & Tttt Tttt T 15t T 15t T 15t / / /
Withstand voltage No damage No damage No damage No damage No damage
BEER o

UERR BRI
Name of instrument
equipment

S RHBD o phidot

A B AR MR
DC/AC insulation and Dielectric Strength tester

# 14 v, Lot m
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Test Result

RELS 202203023 Fi5HS: CWBDZ-QR-QC-123
Report No. =
Fs mE MR GRFE HRRS HAREK HERBUIE i
No. Iltem Condition & Method Sample No. Requirement Test Result Conclusion
a5l 1ERMRENTASER. ME. FF
Checking by eyes HREMIEAHER.
WA 1.08E Plastic part: smooth and flat surface
Eyes.ighi' >10 without discolor, broken, crack, and
n > 1. ; . ~
6.1.1 SR lmEg. (200~300) Ix 031035 |distortion, etc. - - 5 a
Appearance |- 900-300) Ix 2EERAEHM, FIL . KRR Pass Pass
BIEES. (0.305) m ARG R SR B E S R
s Iace' (O' 3~0 '5) m- Metal part: bright and even surface
GFI)BIT 509'5 2 M thod 1 without rust, oxide, fog and obvious
- Method 1a physical damage, etc.
AERESR, BUSARITFER, MNE
EREE
BF Mate connectors and measure the N
6.2.4 | Temperatur [temperature rise of contact when the 031-035 A30°C Max. HERYFRNTE lf'
e rise maximum AC rated current is passed. ass
GBI/T 5095.3 Method 5a / EIA-364-
T0A
KNG RSBETEE
Result of test or range of numerical value
BfIUnit: k
&ﬁm;z:r’;ﬁ'fs’%ﬁ Nod | No2 | No3 | No4 | No5 | No6 | No7 | No.8 | No.9 | No.10 | Max | Min Avg
AWGH#22: 3A 25.3 17.5 21.5 24.7 26.7 - - - - - 26.7 17.5 231
&4 A
Name of instrument }
equipment w oy

1

-

ZEIFERBIR
Multi-Range DC Power Supply

#1521 m




N E R
Test Result
RERS: o=
Report No. 202203023 FigmS: CWBDZ-QR-QC-123
Fs mE KMEGHFE HRRES HIRER SRR g
No. Iltem Condition & Method Sample No. Requirement Test Result Conclusion
g 1ERGRENTREER. M.
Checking by eyes TR RN TR o
3 N Plastic part: smooth and flat surface
MA: 1.0k . .
Evesiaht: > 1.0 without discolor, broken, crack, and
LIS yesight: > 1. distortion, etc & a
6.1.1 BEER: (200~300) Ix 036-040 o = = =
Appearance | 000-300) Ix 24 BHEAXHM. FL . THE Pass Pass
S— - BIMAR 45 K% BB 4% IR AR T S BB
BmEE: (0.3~0.5) m e
. Metal part: bright and even surface
Space: (0.3~0.5) m without rust, oxide, fog and obvious
GBI/T 5095.2 Method 1a . ’ 109
physical damage, etc.
EERIAR, T (105+2) CHZ= S it
S E240/ K, BEEIZERPR Appearance: no damage.
E (1~2) pEHE FERAEEFE: 20mQ Max.
it =i Mated connectors exposed to the Contact resistance: 20mQ Max. o
. 3 036-040 ) e NN S
6.3.1 Heat resistance [condition of (1052)°C for 240 #eiZEafE: 500 MQ Min. REER TR A
hours, recovery time (1~2) hours Insulation resistance:500 MQ Min.
GBIT 5095.6 Method 11i / EIA- fHEEE : 1000V Min.
364-17B Withstand voltage: 1000V Min.
&M A R A SE
Result of test or range of numerical value
T;ZE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
N Feiiifn Feiiifn Fiiifs Fiiifn Fiiifn
& -
gAY | 036-040 No damage. No damage. No damage. No damage. No damage. / / /
SR
. Finifs Finifs Fiifs Tt Tt
A _
H/E | 036-040 No damage. No damage. No damage. No damage. No damage. / / /
Hutsea i
Insulation resistance | 036-040 >500 >500 >500 >500 >500 / / /
(B ALUNitMQ)
i B /& 036-040 Tt Tt Tt Tt Tt / / /
Withstand voltage No damage. No damage. No damage. No damage. No damage.
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Sample1| 4.1 3.9 3.9 37 3.5 4.0 3.7 3.5 3.6 3.9 4.1 3.5 3.8
Sample2 | 4.1 3.7 3.5 33 41 4.0 3.9 3.7 3.8 3.5 4.1 3.3 3.8
RIEHT | Sample3 | 3.7 4.1 3.6 3.9 3.3 3.7 41 3.4 3.7 3.7 4.1 3.3 3.7
HeARea R Sampled | 4.0 3.7 3.6 3.9 3.6 3.3 3.7 3.8 4.0 3.6 4.0 3.3 3.7
Contact
feSi(i;nfe Sample5| 3.8 33 3.6 3.4 3.8 41 3.5 41 3.5 3.5 4.1 3.3 3.7
A
Unit:mQ) Sample1| 4.6 4.5 4.4 4.0 4.2 4.5 4.4 4.0 4.2 4.3 4.6 4.0 43
Sample2| 4.6 4.2 4.0 3.8 4.4 4.6 4.4 4.2 4.2 3.9 4.6 3.8 4.2
RIS | Sample3| 4.3 4.5 4.1 4.2 3.6 4.4 4.4 3.7 4.4 4.2 45 3.6 4.2
Sample4 | 4.3 4.3 4.0 4.6 4.2 3.7 43 4.3 45 4.1 4.6 37 4.2
Sample5| 4.3 3.6 3.9 4.0 4.2 4.5 41 4.6 4.1 4.1 4.6 3.6 4.1
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Test Result

FIZIRS: CWBDZ-QR-QC-123

LR BRI
Name of instrument
equipment

SIRREAAEHE
Temperature & Humidity Cycling
Chamber

EfK =

N

X B A E MR
DC/AC insulation and Dielectric Strength tester

BRI
Resistance Meter
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Test Result

RERS: o=
Report No. 202203023 FigmS: CWBDZ-QR-QC-123
Fs KmE MR ERGE HRRS MAREK HERHE g
No. ltem Condition & Method Sample No. Requirement Test Result Conclusion
=e 1R RENTRARER. L.
Checking by eyes FERHIIE TR .
o \ Plastic part: smooth and flat surface
MA: 1.0k ) >
L without discolor, broken, crack, and
Eyesight: > 1.0 ) )
Sl distortion, etc. & A
6.1.1 BBER: (200~300) Ix 041-045 e
Appearance ) 2&BRHFRELFEM. Sk KRR Pass Pass
Lamp: (200~300) Ix o e o
N ! HINUR IR 5 R L R BB S RDA
BMES: (0.3~0.5) m g
A Metal part: bright and even surface
Space: (0.3~0.5) m without rust, oxide, fog and obvious
GBI/T 5095.2 Method 1a ; ’ 109
physical damage, etc.
EERIAR, T (-40£2) CHIZ=E SN FedRfs
SHHES/NE, BEEEETHE Appearance: no damage.
(1~2) NEFRE FERREEPE: 20mQ Max.
KR Mated connectors exposed to the ] Contact resistance: 20mQ Max. yEE; m ~
632 | Cold resistance |condition of (-40+2)'C for 96hours, 041-045  |mszrpm. 500 MQ Min. HEREBATR | &1
recovery time (1~2) hours Insulation resistance:500 MQ Min.
GB/T 5095.6 Method 11j / EIA- fifEBE: 1000V Min.
364-17B Withstand voltage: 1000V Min.
s Rk BUESEE
Result of test or range of numerical value
IItB:aE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
oA T th T th T th T th T th
3R | 041-045 No damage. No damage. No damage. No damage. No damage. / / /
SR
. Fei5its Fi5its Fi5its Fi5its Fei5its
A N
/E | 041-045 No damage. No damage. No damage. No damage. No damage. / / /
faizra il
Insulation resistance | 041-045 >500 >500 >500 >500 >500 / / /
(BHIUNitMQ)
il oat0ds | T T T T T , , )
Withstand voltage No damage. No damage. No damage. No damage. No damage.
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 | No.10 Max Min Avg
Sample1| 3.8 3.9 3.8 3.3 3.8 4.0 3.7 3.7 3.3 3.9 4.0 3.3 3.7
Sample2| 3.7 3.9 3.9 4.1 3.7 4.1 4.1 3.6 3.4 3.3 41 3.3 3.8
RIEAT | Sample3| 4.0 3.8 3.8 3.4 3.9 3.3 3.4 3.3 3.8 4.1 41 3.3 3.7
JERREEIE Sample4 | 4.0 3.9 3.8 3.7 3.9 4.1 3.6 4.0 3.4 3.8 41 3.4 38
Contact
resistance Sample5| 3.5 3.3 3.5 4.0 3.5 41 3.8 3.6 4.0 3.6 4.1 3.3 3.7
(B
UnitmQ) Sample1| 4.4 4.5 4.2 3.7 4.4 4.6 4.2 4.1 3.7 4.5 4.6 3.7 4.2
Sample2| 4.2 4.5 4.5 4.5 4.4 4.4 4.6 43 3.8 3.8 4.6 3.8 4.3
RIS | Sample3| 4.5 4.1 4.4 4.1 4.6 3.8 4.1 3.9 4.5 4.6 4.6 3.8 43
Sample4 | 4.3 4.3 4.2 4.2 4.3 4.8 4.2 4.4 4.0 4.1 4.8 4.0 4.3
Sample5| 4.0 3.8 3.8 4.6 3.8 4.8 4.3 4.1 4.4 4.1 4.8 3.8 4.2
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BRI E B
Name of instrument
equipment

SIRREARIEFE
Temperature & Humidity Cycling
Chamber

X B R E R
DC/AC insulation and Dielectric Strength tester

HERIT
Resistance Meter

19 U, k27 m




Lo

%

R

Test Result

Ao
;ﬁe“pﬁ";;) 202203023 FHBHE: CWBDZ-QR-QC-123
Fs KmE MR ERGE HRRS MAREK HERYE i
No. ltem Condition & Method Sample No. Requirement Test Result Conclusion
- 1R RE N R RER. [0
Checking by eyes FEREMER TR
WA 1.08LE Plastic part: smooth and flat surface
Evesight: > 1.0 without discolor, broken, crack, and
A yesight > 1. distortion, etc N 2
6.1.1 BEBH: (200~300) Ix 046-050 o = = =
Appearance Lamp: (200~300) Ix 2&BHRELEM. S KHRE Pass Pass
RGBS - HOHLARR A5 K2 FB 4% = Bt 7 S BR PR
BES: 0.3~0.5) m >
A Metal part: bright and even surface
Space: (0.3~0.5) m without rust, oxide, fog and obvious
GBIT 5095.2 Method 1a physical damage, etc.
mE (40£2) °C,
HEIHEE (90~95) % S : Feihdn
H BT E)240/NF, EXHRE Appearance: no damage.
(1~2) PEERE. MR : 20mQ Max.
BEEHR Mated connectors exposed to the Contact resistance: 20mQ Max. .
o 046-050 . & AN &
6.33 Humidity condition of temperature (40+2)C, ek EfE: 500 MQ Min. HRYRA TR L
humidity (90~95)% for 240 hours, Insulation resistance:500 MQ Min.
recovery time (1~2) hours ftEEE: 1000V Min.
GBIT 5095.6 Method 11c /EIA- Withstand voltage: 1000V Min.
364-31B
KNERSHIEEE
Result of test or range of numerical value
Ilfia Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
A Fei5its Fi5its Fi5its Fi5its Fi5its
A X
AT | 046-050 No damage. No damage. No damage. No damage. No damage. / / /
ShI
. T th T th T th T th T th
HEE | 046-050 No damage. No damage. No damage. No damage. No damage. / / /
fuie e
Insulation resistance | 046-050 >500 >500 >500 >500 >500 / / /
(B AIUNitMQ)
i 06050 | . EHE T T T FH , , ,
Withstand voltage No damage. No damage. No damage. No damage. No damage.
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 | No.10 Max Min Avg
Sample1| 3.4 3.3 3.9 41 4.0 3.3 3.4 3.7 3.8 3.7 41 3.3 3.7
Sample2| 3.4 41 3.9 3.8 3.5 3.9 3.5 4.1 4.0 4.1 41 34 3.8
RIEH] | Sample3| 3.7 3.3 3.6 3.8 3.9 3.4 3.8 34 41 3.8 41 3.3 3.7
FEmbea e Sample4 | 3.7 3.9 3.8 41 41 3.9 41 34 3.8 4.1 41 34 3.9
Contact
resistance Sample5| 3.4 4.0 3.3 3.9 3.4 41 41 3.9 3.4 4.1 41 3.3 3.8
(&L
Unit:mQ) Sample1| 3.8 3.9 4.6 4.5 4.4 3.9 41 4.4 4.3 4.4 4.6 3.8 4.2
Sample2| 3.9 4.5 4.6 41 4.0 4.4 4.2 4.6 4.3 4.5 4.6 3.9 4.3
RI/E | Sample3 | 4.1 3.7 4.2 4.4 4.3 3.8 4.3 3.7 4.8 4.1 4.8 3.7 4.1
Sample4 | 4.4 4.6 4.2 4.6 4.8 4.3 4.8 3.9 41 4.8 4.8 3.9 4.5
Sample5| 3.9 4.6 3.9 4.4 4.0 4.5 4.7 4.6 3.9 4.5 4.7 3.9 4.3
%20 0T, 27 W




RERS:
Report No.

202203023

B W % R
Test Result

FIZIRS: CWBDZ-QR-QC-123

BRI BB
Name of instrument
equipment

SIRREHRIEFE
Temperature & Humidity Cycling
Chamber

X B R E R
DC/AC insulation and Dielectric Strength tester

BRI
Resistance Meter
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wERS: =
Report No. 202203023 FI&HwS: CWBDZ-QR-QC-123
Fs KmE MR ERGE RS MIEEXR HERHE g
No. ltem Condition & Method Sample No. Requirement Test Result Conclusion
1ERHRENTREER. MBE
B v FREZMERNER.
Checking by eyes Plastic part: smooth and flat
A 1.0k surface without discolor, broken,
30 Eyesight: > 1.0 crack, and distortion, etc. N A
6.1.1 Appe e |HEA: (200-300) ix 051-055  |2&BHFEXHM. L . T ol i
Lamp: (200~300) Ix TR IR K FR 5% R B e S B
EMEEES: (0.3~0.5) m ]
Space: (0.3~0.5) m Metal part: bright and even
GBI/T 5095.2 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
BIREERDABANS. KEREFEP,
BTSRERIRE:
a) £ (-55+2) CHYERFMH THEO.5/)
Bt ;
b) #£ (85+2) ‘CHIERFKMH FHEO.5/
B
Ma)Bo)A—NMERR, FHAREEHRATE SN FeiRAs
RIRATFE54h, HBET25MER, e Appearance: no damage.
B R (1~2) hBIEHE FERLEEFE: 20mQ Max.
s N : .
Mated connectors shall be tested under Contact resistance: 20mQ Max. 5
T t - K 7 nms o
6.3.4 er:pce”rna ure lthe following conditions 051-055 £ : 500 MQ Min. HRYRA TR A
yeling Temperature °C Duration Insulation resistance:500 MQ Min.
1 -55+2 0.5h fifEE: 1000V Min.
2 Room Temp. 5 minutes Max. Withstand voltage: 1000V Min.
3 +85+2 0.5h
4 Room Temp. 5 minutes Max.
Step 1 to 4 is one cycle,25 cycles shall
be tested, recovery time (1~2) hours
GBI/T 5095.6 method 11d / EIA-364-
32C
NSRS BUETERE
Result of test or range of numerical value
IItB:arEn Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
N Tt Tt T th Tt Tt
1 N
3R | 051-055 No damage. No damage. No damage. No damage. No damage. / / /
SR
. Fiiifn Fiiifn Fi5its Fiiifn Feiiifn
A N
iifE | 051-055 No damage. No damage. No damage. No damage. No damage. / / /
faizra g
Insulation resistance | 051-055 >500 >500 >500 >500 >500 / / /
(B{HIUNitMQ)
i 051-055 Tt Tt T th Tt Tt / / /
Withstand voltage No damage. No damage. No damage. No damage. No damage.
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 | No.10 Max Min Avg
Sample1 3.3 3.7 3.9 4.0 3.6 41 3.9 3.3 3.8 3.9 41 3.3 3.8
Sample2 3.7 3.6 4.0 3.4 3.8 3.4 34 3.5 3.7 4.1 41 34 3.7
RIEHT | Sample3 3.4 3.8 3.6 3.3 3.3 3.4 4.1 34 3.4 3.5 41 3.3 35
FERbea R Sample4 3.3 4.0 4.0 3.4 3.4 3.4 3.8 3.3 3.9 3.4 4.0 3.3 3.6
Contact
resistance Sample5 3.6 3.7 3.5 3.6 3.8 3.4 3.9 4.1 4.0 3.3 41 3.3 3.7
(L
Unit:mQ) Sample1 3.7 4.4 4.3 4.4 41 4.5 43 3.8 4.4 4.6 4.6 3.7 4.2
Sample2 4.4 4.2 4.7 41 4.5 4.0 4.1 4.0 4.1 4.7 4.7 4.0 4.3
RIE/E | Sample3 3.7 4.2 4.0 3.8 3.7 3.9 4.5 4.1 4.1 4.0 4.5 3.7 4.0
Sample4 3.7 4.5 4.6 3.7 4.0 3.9 4.2 3.9 4.6 3.8 4.6 3.7 4.1
Sample5 4.2 4.2 3.9 4.2 4.5 4.0 43 4.7 4.6 3.7 4.7 3.7 4.2
%22 01, 32T W
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KBRS CWBDZ-QR-QC-123

BRI E B
Name of instrument
equipment

BE-EE-REGRAIFEIARE

Temperature & Humidity Cycling &Vibration

Chamber

X B R E R
DC/AC insulation and Dielectric Strength tester

HERIT
Resistance Meter
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RERS: a.
Report No. 202203023 FI®RS: CWBDZ-QR-QC-123
Fs KNI E M F e 75k (e MAREK HERYE i
No. Iltem Condition & Method Sample No. Requirement Test Result Conclusion
18R REN A RER. ME
B v FHEREMERER.
Checking by eyes Plastic part: smooth and flat
WA 1.0k surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. ~ A
6.1.1 Appear};nce BBER: (200~300) Ix 056-060 2EBHFELHM. |k . KA F":lass F":lass
Lamp: (200~300) Ix SRR 17 K2 B8 58 2 Bt 7 kbR
BiuiE=E: (0.3~0.5) m o
Space: (0.3~0.5) m Metal part: bright and even
GB/T 5095.2 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
R RN ATNEET R, RAK
EA (5+1) %(REEBSLL)NELWE S T (AEHNEEHK
&, £ (35+2) CIRE TELE W48/ SR ES M ERA TR
B, R ERARMZRIEKRREERE #, EENERITFETIEImE
MY, EEREEEHTRE (1~2) R MEM. D
HE INEF Appearance: no damage (no 5 &
- % N 3
6.3.5 Salt spray 48 hours spray, at temp (35+2)°C, NaCl 056-060 erosion on material exposed. and ERYER TR Pass
mist concentration (5+1)%. After test plating material, slight erosion on
wash parts and put it into room ambient the cutting surface is acceptable)
for (1~2) hours FEMREEFE : 20mQ Max.
GBI/T 5095.6 Method 11f /EIA-364- Contact resistance: 20mQ Max.
26B
KRN BEEE
Result of test or range of numerical value
II;EE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
N Fei5ifn Fi5ifn Fiif5m Fi5ifn Fi5ifn
SR iR3uRT | 056-060 No damage. No damage. No damage. No damage. No damage. / ! /
Appearance| F it F it Tt F IR F IR
W/ | 056-060 No damage. No damage. No damage. No damage. No damage. / / /
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Sample1 3.3 4.1 4.0 3.3 4.1 4.0 3.6 3.6 3.9 3.8 4.1 3.3 3.8
Sample2 41 3.3 3.9 3.9 4.0 37 3.9 35 3.6 3.3 41 3.3 37
RIEHT | Sample3 3.7 3.8 3.9 3.3 3.6 3.9 4.0 3.9 3.9 3.9 4.0 3.3 3.8
FEAmER PR Sample4 3.6 3.7 3.7 4.1 3.3 3.3 3.7 3.3 3.9 3.3 4.1 3.3 3.6
Contact
resistance Sample5 3.8 3.8 4.0 3.3 3.6 3.7 3.8 3.9 3.7 4.1 4.1 3.3 3.8
(L
Unit:mQ) Sample1 4.8 5.1 5.1 4.7 5.7 5.6 5.1 5.3 5.0 4.8 57 4.7 5.1
Sample2 5.5 5.0 5.2 5.2 5.0 4.9 5.6 4.6 4.9 4.3 5.6 4.3 5.0
RIEF | Sample3 5.2 5.2 5.1 4.5 5.3 5.4 5.7 5.4 5.3 5.5 57 4.5 5.3
Sample4 4.8 5.1 5.2 5.3 4.6 4.9 4.7 4.4 5.0 4.6 5.3 4.4 4.8
Sample5 5.2 5.1 5.4 4.6 5.0 5.0 4.9 5.5 5.2 5.6 5.6 4.6 5.1
BRI E B
Name of instrument
equipment

ST
Salt spray Chamber

Resi

WERIT

stance Meter
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RERS a.
Report No. 202203023 FI®RS: CWBDZ-QR-QC-123
Fs KmE IME M E RS MAREK HERYE i
No. Iltem Condition & Method Sample No. Requirement Test Result | Conclusion
) 1ERMRENTREER. M
B v FREFMERIER.
Checking by eyes Plastic part: smooth and flat
MA: 1.0 surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. ~ A
6.1.1 Awwémm BRER: (200~300) Ix 061-065 2&RBHFRELEM. EL . kB £$ £$
Lamp: (200~300) Ix AR B BB 8 R Bt R SR B
BiuiE=E: (0.3~0.5) m o
Space: (0.3~0.5) m Metal part: bright and even
GBI/T 5095.2 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
EERESATHANE2BZAI%RERR
TUSEE  (WESHERRETNE. TR AR I3
636 = )Industrial After 7 hours exposure in ammonia 061-065 TR A FE T3 No stress &
o gas(Ammonia)(NH [chamber with 25 mL of 3% ammonia No stress corrosion cracking corrosion Pass
3) solution for every liter of chamber cracking
capacity
KNERKBIEEE
Result of test or range of numerical value
II;ﬁeE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
oA Feitifh Feitifh Fi5its Feitifh Feitifh
e AT | 061-065 No damage. No damage. No damage. No damage. No damage. / / /
R
Appearance TR AT TR AT TRABHAZ | THOEERFR | TROBEHFR
RI&FE | 061-065 | No stress corrosion | No stress corrosion [No stress corrosion No stress No stress / / /
cracking cracking cracking corrosion cracking | corrosion cracking
XEREE B
Name of instrument
equipment

A5KE
Ammonia Plant

25 U, JLo2r

'~




Lo

&
Test Result

R
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Report No. 202203023 FI®RS: CWBDZ-QR-QC-123
Fs KNI e MR ERGE RS MAREK HERYE i
No. Iltem Condition & Method Sample No. Requirement Test Result | Conclusion
] 1ERMRENTREER. M
=EU « FFRRH ML M.
Checking by eyes Plastic part: smooth and flat
MA: 1.0k surface without discolor, broken,
ST Eyesight: > 1.0 crack, and distortion, etc. ~ ~
6.1.1 Appear’;me BARE:  (200~300) Ix 066-070  |2&BHRELHM. Fi . FAA o kil
Lamp: (200~300) Ix AR5 B BB 8 R B R SR B
ENSEE: (0.3~0.5) m .
Space: (0.3~0.5) m Metal part: bright and even
GBI/T 5095.2 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
EERIAR, TREE (40£2) C. BE
15) %. H2SSMHKRER (31 8
(80+5) f : SEMIKER (3+1) ST TRl
6.3.7 A SR f\)ﬂpT?ﬂiﬁqﬁfg%d\w dto th 066-070 Appearance: no damage. GRNIER T &
e (H2S gas test) coizitigr?réﬁgnc::erea)\(tzf'):e(4022)°g FEMEEFE: 20mQ Max. = R Pass
humidity (80£5)%, H2S gas Contact resistance: 20mQ Max.
concentration of (3+1)ppm for 96 hours
KRN BEEE
Result of test or range of numerical value
II:ﬁeE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
N Fi5ifn Tt Fints Fei5ifn Fi5ifhn
. iR3uRT | 066-070 No damage. No damage. No damage. No damage. No damage. / ! /
MO8
Appoarance FiRH FiRH iRt FIRH FIRH
. 515 55 at) LV ALV
W/ | 066-070 No damage. No damage. No damage. No damage. No damage. / / /
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 | No.10 | Max Min Avg
Sample1 3.9 4.0 4.0 3.8 3.7 3.7 4.0 3.7 3.7 3.5 4.0 35 38
Sample2 3.4 3.3 3.9 3.6 3.6 3.3 3.7 4.0 3.6 3.3 4.0 3.3 36
RIEHT | Sample3 3.6 4.0 4.1 4.1 3.5 4.1 3.3 3.9 3.7 3.4 4.1 3.3 3.8
R Sample4 3.6 3.8 3.4 3.6 3.3 4.1 3.7 3.6 3.9 3.7 4.1 3.3 3.7
Contact
resistance Sample5 3.3 3.6 3.4 4.0 3.5 3.6 3.7 4.1 3.5 3.6 41 3.3 36
(B
UnitmQ) Sample1 5.6 5.5 5.6 5.3 5.0 4.8 5.4 5.4 5.1 4.6 5.6 46 5.2
Sample2 4.8 4.8 5.1 4.7 5.2 4.7 5.4 5.3 4.9 4.6 5.4 46 4.9
RIS | Sample3 5.2 5.6 5.7 5.4 4.8 5.6 5.0 5.1 5.4 4.7 5.7 47 5.2
Sample4 5.2 5.1 5.1 4.7 4.8 5.4 4.8 5.3 5.1 4.7 5.4 47 5.0
Sample5 4.5 4.7 4.6 5.6 4.6 5.0 5.1 5.7 4.9 4.6 5.7 45 4.9
e &R
Name of instrument
equipment

SFE iR Gas Corrosion
Test Chamber

MERT

Resistance Meter
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Test Result

Report No. 202203023 FI®RS: CWBDZ-QR-QC-123
FE | wNmBe KNEGRFE HRRES MAREK HERYE i
No. ltem Condition & Method Sample No. Requirement Test Result Conclusion

B 1ERGRENEREER. ME FRE
Checking by eyes ENER T .
MA: 1.0 L Plastic part: smooth and flat surface without
e Eyesight: > 1.0 discolor, broken, crack, and distortion, etc. A ~
6.1.1 Appear);nce BBEE:  (200~300) Ix 071-085 |2&BH-REXFM. EH . TRBHHNM Pass Pass
Lamp: (200~300) Ix tn R BB R B R R
BimEEs: (0.3~0.5) m Metal part: bright and even surface without
Space: (0.3~0.5) m rust, oxide, fog and obvious physical
GB/T 5095.2 Method 1a damage, etc.
IR H RTINS N IR GAR
s, $BKRE (245:5) ‘C, RiE)
aE M B s . F5HER: =90% T m &
6:38 | solderability @5y 071075 Isoider coverage: =90% HRYBER TR Pass
Dip solder tails into the molten solder
held at (245+5) °C for (4~5) seconds
1SR BRI REEREN
BMALRNIESGAP R SHAFRE (26045)
C; BfiE (5+1) #fE, EEEFHT
wE (1~2) et
fifk§4E#H  |Resistance to wave soldering heat:
Resistance [Dip solder tails into the molten solder I FIRtE , &
- % N 3
6.3.9 to soldering |held at (260+5) °C for (5 +1) seconds, 076-085 Appearance: no damage. HRYRA TR Pass
heat recovery time (1~2) hours
2. F T2 BE (350£10) C, At
& (1~2) seconds
Manual soldering: (350+10)°C for
(1~2) seconds
48 SR e BESE R
Result of test or range of numerical value
il=|
ltem Sample1 Sample2 Sample3 Sample4 Sample5
Y
EHH_’%__ >90% >90% >90% >90% >90%
Solderability
i3 K23,
rooh BRI FiRE FiRt5 FiRE EiRt5 EiRt5
. no damage. no damage. no damage. no damage. no damage.
AR A soldering heat
Resistance to
soldering heat| £ Tyau T iRl FiRls T iRl FiRl5 FiRl5
Manual soldering no damage. no damage. no damage. no damage. no damage.

NERRE R

Name of instrument

equipmel

nt

I
Solder Tester

AR ER

Electric Sodering

2T, 2T m




